Report No. {REHw S :
U00902240604603-1Z

Applicant
LA

Contact information

BB

Test Report &M% £

Query Password Date: Jun. 7, 2024 Page 1 of 7
EWHEL: QW8002 H#i: 202456 A7H HH: 117

Zhediang XiangDu Instrument Technology Co., Ltd
WHTAEAAOCGE RS A PR 2 7]

No.316,HongFa Road,QiaoNan Economic and Technological Development
XiaoShan City HangZhou District

UM T 78 LU XA R O X8 A % 316

The following sample(s) was (were) submitted and identified by client as:

PAF WA R A5 B B B i AT R A -

Sample Name £ 5 & FR

Received Date #:iit H #

Testing Period #&:1 H 1

Test Request Il E Kk
Test Result(s)# il 45 2

JN/TN/EN 445 45

Jun. 4, 2024

20246 H 4 H

From Jun. 4, 2024 to Jun. 7, 2024

2024 6 H4H ~2024 46 A7 H

Please refer to next page(s). &% L~ L
VU

Please refer to next page(s). i52 I

Shen Zhen UONE Test Co., LTD.

BN 5 5 K0 A B 2 =)
Prepared by il A Checked by ##% A

Ma* }f‘. 1:% ﬁ ) oo WT

Max Wu 27 4

Thea Ye M-

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software
above version 7.0. 0tk &AL FE A A HL T EIE A %, 15T H Adobe reader 7.0 LA EEHHEE .

wEREaNERAS Tel:+86-755-23695858 Fax:+86-755-23699878 E-mail:service@uonetest.com
Shen Zhen UONE Test Co., LTD. Web:www.uonetest.com Web:www.uonecn.com
)RR RS EER | X 78 S Bl T ED#R1101 1101, Building D, Pengzhou Industrial Park, Fubilun, No. 78, Yanhu Road, Yanchuan Community,

Yanluo Street, Baoan District, Shenzhen



Test Report &M% £

Report No. & %5 Query Password Date: Jun. 7, 2024 Page 2 of 7
U00902240604603-1Z THEG: QWS8002 H#4: 20246 H7H Wi 217

Summary of Test Results &l 4 5:

TEST REQUEST MR E R CONCLUSION #58
(1)  RoHS Directive 2011/65/EU and its subsequent amendments Directive (EU)
2015/863
RoHS #54 2011/65/EU KH&iT184 (EU) 2015/863
Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)) PASS
B (Pb) « # (Cd) « 7K (Hg) « 7~ (Cr(VI) &
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Test Material(s) List JUli&44 %} 15 8 :

Material No. Description (Location)
MRS #iR (hrE)
4 Silvery metal
WEsE

Test result(s) MK H:

(1) Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI))

# (Pb) . & (Cd) . 5K (Hg) . /~#r4& (Cr(Vi)

Test Method: With reference to IEC 62321-5: 2013, IEC62321-4: 2013+A1:2017, IEC 62321-7-1: 2015 or IEC
62321-7-2: 2017, analyzed by ICP-OES & UV-Vis.

M7k 3% IEC 62321-5: 2013, IEC62321-4: 2013+A1:2017, IEC 62321-7-1: 2015 &Y IEC 62321-7-2: 2017,
ffi ] ICP-OES & UV-Vis /3 #7 .

Test result
Test Items Unit MDL Limit MR R
R/ IR =] Bhr PR 1

Lead £t (Pb) mg/kg 2 1000 N.D.
Cadmium #% (Cd) mg/kg 2 100 N.D.
Mercury 7k (Hg) mg/kg 2 1000 N.D.

Hexavalent Chromium See note 1 Negative
AN (Cr(V1)) LA B 14
Conclusion PASS
g aik
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--Note 1 £%7F 1:

Boiling-water-extraction:(X represents the results of the tested sample )

PhoKIRHL: X O RrRE fh 45 R

Number Colorimetric result (Cr(VI) concentration) Judgement
5 EE B 5 R (B (VIR ) HE
1 X<0.1pg/cm? Negative# BH1t:#
2 0.1pg/cm?<X<0.13ug/cm? Uncertainty# i E#
3 X>0.13ug/cm? Positive# [H:#

-#

1. Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification.
The coating is considered a non-Cr(V1) based coating. B3 B X I8 Y S8 & AR T 2 mARPR, e 9
EAFAES N

2. Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence
the determination. AN 7€ A X I3 22 75 0 B RO AN RT3 S B AR A BE e 25 K E , S BRI e 4 2R

3. Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification
and the statistical margin of error. The sample coating is considered to contain Cr(V1). BH 2 B2 X 45 2 7~
s Es T TEERR, INEBREEA/SNE,

4. Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI)

represent status of the sample at the time of testing. f1 T A 3R AIRE 5 177t 2 AF R AE = H . R 5 7S A0 8% R
2 AR M i RS o
Note &¥E: mg/kg = milligram per kilogram (ppm). mg/kg = Z 5.4 T 52 (ppm).
MDL= method detection limit. MDL="J5 =4 i R .
N.D.=not detected(less than MDL). N.D. = £Aill%] (/NF MDL) .
Negative = Absence of Cr(VI) coating, Positive = Presence of Cr(VI) coating.[H 4= 4Z7E /5
BIRZIFRTZ;  BAME=AESNEIREERTE .

& W
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Test Process Flow #liJiFE &

Add Digested Reagents or

Solutions

1. Lead, Cadmium, Mercury #f. %4 K
Cut and Weigh the
Samples H| R FE >
FEh, FRICEIE &

TN TE 24 V8 AR A R Bt

Completely dissolved and Cool

Analyzed by ICP-OES
F ICP-OES 43 #r il ik i

> the Digested Solution
TH R 84 I VA EITH R R R IR

l

Filter the Digested Solution

A

R UEH A AR A RO HE R

2. Hexavalent Chromium (Metal) <14 (4)&)

Cut sample (50+5) cm? il
AR AR i, HE Ay 50

cm?

Add 50mL DI water to
beaker

FEre i BT S & AR o

\ 4

A 50mL E£&E K

Heat Water to boil and keeping
10mins

Add 1mL color developing
reagent

N AmL B AR, SN 5E 4

DU B T P, 5 10
Sk

acid

Analyzed by UV-Vis
H UV-Vis 73 #7 & i

%2

Add 1mL orthophosphoric

TN AmL IEBERRE R, RE

Complement the water to
50mL
H2: 8 7K OR%F 50mL {477
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Photo(s) of Sample
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Statement 5]

1.The information listed on the first page of this test report, except the date of receipt, test date, test result
and test conclusion, is provided by the client. The client shall be responsible for the representativeness of
sample and authenticity of materials, for which UONE shall bear no responsibilities
AR RS B T AIME B BRE S B A ) A SR A IS 1 A, AT R, BRI
AR MM BRI SV 1157, A A A RIBAE TR R DTAE

2.The test conclusion of this report are only applicable to the test samples submitted for inspection, and the
samples submitted for inspection are only kept for 30 days, and the company does not bear other joint and
several liabilities other than the test results.
AR AT S5 00E T IE A IR i, SRARE A R AE 30 R, AR w) ASARFE A I 45 SR LAA B A% 77 57
£,

3.The test report shall take effect only with the seal of the company, and this report shall not be deleted or
modified.

R S N s A A = BB AR R, AR S ASET DAL

4.This report shall not be reproduced in whole or in part without the written authorization of the Company.

REARNFFHEA, ARG B H AR S

5.0bjection should be issued in 15 days upon receiving the report, overdue opinion is inadmissible.
X A g SR A W N T R 2 H T H N AR A ] SR, @A T sz,

6.1f the report is not stamped with the accreditation recognized seal, it will only be used for scientific research,
education, and internal quality control activities, and is not used for the purpose of issuing supporting data to the

society.
e AR B FONEARE T, MM TR 5, W R ESISES), AT HIE a2 BB AIER AR
M &

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software

above version 7.0. bR E NAE A AT HE T EIE N AR, 154 H Adobe reader 7.0 UL L MHEEE .

wEREaNERAS Tel:+86-755-23695858 Fax:+86-755-23699878 E-mail:service@uonetest.com

Shen Zhen UONE Test Co., LTD. Web:www.uonetest.com Web:www.uonecn.com

)RR RS EER | X 78 S Bl T ED#R1101 1101, Building D, Pengzhou Industrial Park, Fubilun, No. 78, Yanhu Road, Yanchuan Community,
Yanluo Street, Baoan District, Shenzhen



		2024-06-12T11:04:38+0800
	SZCA Pdf Seal




